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MODEL NO. HK0500

ITEM PART NO. DESCRIPTION QTY NOTE
001 286265-0 Porvédo sapka*   1
002 416729-2 Fúrótokmány-fedél HK0500   1
003 233203-3 Nyomórugó 38 …-hez, piros   1
004 344691-0 Rugóvezeto hüvely HK0500   1
005 232192-9 Laprugó 26 HK0500*   1
006 323724-4 Fúrótokmány-gyuru HR2400/160D/   1
007 256447-8 Csapszeg 8, forgó felfogószerk   1
008 344691-0 Rugóvezeto hüvely HK0500   1
009 233238-4 Nyomórugó 38 HK0500   1
010 416733-1 Állító gyuru HK0500*   1
011 962156-6 Seeger-gyuru R-38 962156-6   1
012 257218-6 Gyuru 27 HK0500   1
013 261113-4 Poliuretán Alátét 28 HK0500   1
014 257218-6 Gyuru 27 HK0500   1
015 213433-2 Olajtömítés 30 HK0500   1
016 265995-6 Önmetszo csavar M4x18*   2
017 416734-9 Forgattyúház-fedél HK0500   1
018 216022-2 Acélgolyó 7,0, forgó felfogósz   1
019 324063-5 Szerszámtartó   1
020 213173-2 X-gyuru 13 HK0500*   1
021 213214-4 O-gyuru 16 213214-4*   1
022 324012-2 Ütoszeg   1
023 267192-0 Lapos Alátét 13 HK0500*   1
024 213175-8 O-gyuru 14 HK0500   1
025 213117-2 O-gyuru 11 HR2410/HR2010/HK050   1
026 323846-0 O-gyuru-foglalat HK0500   1
027 231987-7 Tekercsrugó 21 HK0500   1
028 323848-6 Röpdugattyú HK0500   1
029 213227-5 O-gyuru 16 HK0500*   1
030 213227-5 O-gyuru 16 HK0500*   1
031 256123-4 Csapszeg 5 HR1800/HR2010/HK050   1
032 416726-8 Dugattyú HK0500   1
033 267129-7 Lapos Alátét 27 HR2410/KH0500   1
034 213560-5 O-gyuru 44 HK0500*   1
035 266034-5 Önmetszo csavar M4x16*   4
036 416732-3 Forgattyúház-fedél HK0500   1
037 213656-2 Tömítogyuru 53 HM1200/HR5000   1
038 416727-6 Hajtórúd HK0500   1
039 323826-6 Forgattyús tengely HK0500   1
040 962151-6 Seeger-gyuru R-32 962151-6*   1
041 211232-6 Golyóscsapágy 6002LLU HK0500   1
042 151543-6 Forgattyúház, komplett HK0500   1
043 266021-4 Önmetszo csavar M5x20   4
044 213219-4 Olajtömítés 15 HK1800/HK0500   1
045 226779-7 Tányérkerék 41 HK0500   1
046 211066-7 Golyóscsapágy 6200LLB 211066-7   1
047 213663-5 O-gyuru 55 HR5000 (HK0500 új)   1
048 151579-5 Fogaskerék-burkolat, komplett   1
049 266034-5 Önmetszo csavar M4x16*   4
050 961052-5 Seeger-gyuru S-12 961052-5   1
051 211129-9 Golyóscsapágy 6201DDW 211129-9   1
052 253069-5 Lapos Alátét 12 253069-5   1
053 285690-2 Csapágyfedél 68 HK0500   1
054 251304-5 Süllyesztett feju csavar M4x12   2
055 518626-9 Forgórész 220V HK0500   1

INC. 57,59
056 416730-7 Légterelo lap HK0500   1
057 681644-1 Szigetelt Alátét 681644-1   1
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058 266211-9 Önmetszo csavar M5x40   2
059 210005-4 Golyóscsapágy 608DDW 210005-4*   1
060 594319-2 Állórész 220V HK0500   1
061 819063-3 MAKITA címke*   1
062 643605-9 Szénkefetartó CB-116/CB-113-ho   2
063 191904-8 Szénkefe CB-113 191904-8   1
064 416736-5 Motorház HK0500   1
065 851374-0 Adattábla HK0500   1
066 631291-8 Szabályozó elektronika 220-240   1
067 423308-9 Szivacsgumi lemez 13-33 HK0500   1
068 416728-4 Kapcsolókar HK0500   1
069 651969-7 Kapcsoló HK0500   1
070 645200-1 Zajszuro kondenzátor 645200-1*   1
071 151544-4 Fogantyúburkolat, komplett HK0   1
072 265995-6 Önmetszo csavar M4x18*   6
073 265995-6 Önmetszo csavar M4x18*   2
074 687052-4 Kábel-feszültségmentesíto 6870   1
075 665883-1 POWER SUPPLY CORD  1.0-2-5.0   1
076 682540-6 Kábelvédo 9,3-90 682540-6*   1
077 231979-6 Rugós gyuru 17, forgó felfogós   1
A01 A-30483 SCALING CHISEL  37x200   1
A02 824523-2 PLASTIC CARRYING CASE   1
E01 652257-5 Szorító lap 652257-5, új+F278   2
E02 654532-5 Csatlakozósáv 1P 654532-5*   1
E05 646047-6 CHOKE COIL   1
E06 539147-8 CHOKE COIL ASS'Y   1
E07 654002-4 Szénkefetartó   2
E08 654077-3 INSULATED TERMINAL FK2-M3D-5.5   1 Y04979
E17 646048-4 CHOKE COIL   1
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